ALIGN

EP-HELICOPTER

KX017008TA

INSTRUCTION MANUAL
ERAMRUAE

INTRODUCTION
nE

SAFETY NOTES
SEEESH

EQUIPMENT REQUIRED FOR ASSEMBLY
Sk

SAFETY CHECK BEFORE FLYING
Rop=2REaEEn

ASSEMBLY SECTION
HERE

EQUIPMENT ILLUSTRATION
R MM T

BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION
ESC SR B 0 R e e R R T

CANOPY ASSEMBELY
SRR

SERVOD SETTING AND ADJUSTMENT
B ERNE

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
R R R E

PITCH AND THROTTLE SETTING
RIS R IERTE

POWER COLLOCATION REFERENCE
Rl OBESER

28~1771

RCE-ELEGG BRUISHLESS SPEED CONTROLLER INSTROCTION RUEHIAL
mRlEEEERN

27~30

FLIGHT ADJUSTMENT AND SETTING
TS PR ETE

31~38

PART NAMES AND OPTIONAL PART LIST
SR PR I 5B B

TREX 500ESP

Thank you for buying ALIGN products. The T-REX 500 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 500 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and maintenance.

EEET ﬂﬁﬁﬂﬁ%ﬁﬁﬁﬁﬁﬂﬁu.ﬁﬁ'ﬂﬁﬁﬁr T
Eﬁﬁ%mﬁzm@ﬂ FOHSHEENAERTREE LIRS M
mﬂ%gmﬁﬁ$ﬁ%wﬁifiﬁ% (E2H » HBUEEARES
HE—EEIRTERHEANME  UERLEREEARESE
LEREHESE



Thank you for buying ALIGN Products. The T-REX 500 Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure to retain the manual
for future reference, routine maintenance, and tuning. The T-REX 500 is a new product developed by ALIGN,

It features the best design available on the Micro-Heli market to date, providing flying stability for beginners, full
aerobatic capability for advanced fliers, and unsurpassed reliability for customer support.

BETRBSHER  ATRTSHSEMES T-REX 00 ERE - BEBENMBREFRESZ2EEETEELRRIFES

EES ORBCZCENRFEFREE - (FRORENTRELBEENESS - T-REX 500 ZHRGHSTHRANMER + FRIT
ERIMTBEENYBENRRBAMENRTRIGS « T-REX 500 MH2IMBEDRE -

] THE MEANING OF SYMBOLS #5558 mE
g ’&WMNIHE Mishandling due to failure to follow these instructions may result in damage or injury.
Z 5 ERREZELBFRE MERERTEENUTERCTIREEE -

A\dcnunuu Mishandling due to failure to follow these instructions may result in danger.
T B ERFDELRFRE  MEDESETEEMNER

@ FORBIDDEN Do not attempt under any circumstances.
3 EEORLINERT « HOWERIE-

IMPORTANT NOTES E & &8

RIC helicopters, including the T-REX 500 are not toys. R/C helicopter utilize various high-tech products and
Technologies to provide superior performance. Improper use of this product can result in serious injury or even
death. Please read this manual carefully before using and make sure to be conscious of your own personal safety
and the safety of others and your environment when operating all ALIGN products.

Manufacturer and seller assume no liability for the operation or the use of this product.

Intended for use only by adults with experience flying remote control helicopters at a legal fiying field. After the sale
of this product we cannot maintain any control over its operation or usage.

T-REX 500 EPERSYIRE EREES T HSENEEEMBHLENKMER MUBERNERTEIFNET O EEE
FEEEEEERTC FEZAFBUERFRET 7ERIEARERZE - IR R0 ERORBANER  BEEi EEEE
BN RSN rENEERENEETEMRE RN BEIEE  FERERHRERITASL TS MERINANT

HESRNABESERRENSEZEPRTERT LERZSEATRIFER ERSLHFLORTRAEORENERRE
H EHEAEERE=RIE -

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the
first time. A local expert is the best way to properly assemble, setup, and fly your model for the first time. The
T-REX 500 requires a certain degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as

a result of accidents or modifications are not covered by any warrantee and cannot be returned for repair or
replacement. Please contact our distributors for free technical consultation and parts at discounted rates when you
experience problems during operation or maintenance.

HUEREERERFRENEREREZER  EFEERHE ‘E:Eﬁi$%1‘!ﬂ¥f{"}!h EEERFGEMEN@ES RIS
m%ﬂ-ﬁﬁﬁiﬁﬁﬂﬁﬁ#ﬁﬁ@ﬁ%ﬂﬂi VIBEERREEERSE  2ATESHARNEFHRARGES - FERIET

2.SAFETY NOTES Z=#8%H ALIGN ///

AT

Fly only in sate areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots are responsible for their actions and damage orinjury
occurring during the operation or as of a result of R/C aircraft models.

EREARE DENEEREBUEGE  MOBBELER AL ANBEFENRTEE  TFPHRNETE  LRBE LA
BE - SEUESRRTESABSTORENEN BRCEBLIERTES IR T RERARBMEMTODEN 2RE -




LOCATE AN APPROPRIATE LOCATION EREBEIIRE A%

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of fiat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
maodel. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,
wind, snow or darkness.

ERABRTHEAT —FEHEERE - AN ESTEEEYE  BHaRE0ENNEE  BRET
BHERIASEERRITRERGT LATBEEASTEEA - BiE - BEY - BERE - #H4
FH ERESNTEENECEMAMENGRER - IEER - BUBHEPTRSZEER
TR HEEEREREERT ENRITEEANSMAE EHE A ENRE -
FBOETE - IBEREEETRIEF LEGFERBANTS -

QR PREVENT MOISTURE ifiss#siin

R/C models are composed of many precision electrical components,

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture,

ERARMNEBHERNSHBNR FREFEN  ALLAENDMIEARIKE  BRTES
IHEAFEA  BLEAXREASSHENHEALESFEHLIEMIIBTTRBNES 1

QE"F"| PROPER OPERATION 7 #ER#EsR
Please use the replacemeant of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

MOBNTUWENL  FOHABRARIEE - AERSHESBRITOEN  LliRFSH=ES
-BHEEESEFRARTF B2AWER  TIBRER - ETAREFEERE -

| AVENS OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT #285R%

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash, The guidance provided by an experienced pilot will be invaluable for the assembly,

tuning, trimming, and actual first fiight. (Recommend you to practice with computer-based
flight simulator.)

ERCTBMTY  RERBESEEAFARNEEEETRT - ASMSERAENR5RES
HNECHPATUNTESFEACH - ERPRABEELERENNES —ZNRE - BEBRE
EH/EREMRT MEEBOHANLEFER  FILIBRERT -
(ETURMEREFEREAPIOENAR

AVENNS  SAFE OPERATION @S#/F

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

HRECENAERBE—EENEEARFECEHSR - ARES - R ERFEREF B
ARTERHTEEES -

AT ALWAYS BE AWARE OF THE ROTATING BELADES 288 hS(:

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model,

CESETIFTEEEFNESR - UYRENEREONYE UBEESENBEREE -

_ &‘-‘;E“Tg"[ KEEP AWAY FROM HEAT E&ishH

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is bast to store the model indoors, in a
climate-controlled, room temperature environment.

EFRASEEL FAREIECR FFERR/EEVH BLESRRESE - 08 - L
BEERAMBREEZ S RNOILE -




Transmitter
{8-channel or more,helicopter system) Receiver(8-channel or more)
BHE CIEBELES PRI TIE ) HEUTE CTRALL Y

| & J

| Tall Specialized Serve x 1pc Head Lock x1pc
AR R A o ) MEEER « 1

22.2V 65 2100-2500mAh Li-Po Battery x 1pc Pitch Gauge x 1pc
22.2V 55 2100-2500mAh Li-FollE £ | ISR x|

ADDITIONAL TOOLS REQUIRED FOR ASSEMBELYE@®TITA

®, = . w
.I-\.. g
Scissors Cutier Knife Diagonal Cutting Pliers Needle Nose Pliers
B aF FO® EY T
_Q‘.'
Hexagon Screw Driver Phillips Screw Driver
il CA NERSET +FERBMET
Frppe e 3mmi2. Smmi2mmid Smmitmm 3.0/ o 1.8mm




4.SAFETY CHECK BEFORE FLYING Rz pssesmn ///4

CAREFULLY INSPECT BEFORE REAL FLIGHT E@RTAIMEERTRITAEERE

7rBefore flying, please check to make sure no one else is operating on the same fregquency for the safety.

ir Before flight, please check if the batteries of transmitter and receiver are enough for the flight.

irBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF

7r When turn off the unit, please follow the power onloff procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

+r Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

ir Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

+r Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

“rCheck the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

Y Please use 425~430mm carbon fiberiglass fiber main blades which are rated for 2800 RPM. Do not use
wooden blades.

*BEMONELEENEAOAERST TR  LiRTESRMADEZE -

*HRROTHAEECTERHANENRRTNNEE ST ERRITEME -

*MBNERSEMIENRESURRIER  WAEZNN  E2RMIDILEDISHEMBLE -

*RRELERTRRRMAOESF HARFETHESRNEE  SHSEEAEE - MEFETREMENRE - SHE2TERE
FEEONMMEFTETEXZONE - CESERE/AUES - BENLETOEN -

*HBETHEEARNSEDFEESNE REAESERE  TREQEZENNEESET NSRS « & FE R0 G 22 % W
oW R =

*RTAESEESRLOTURROKRMARE  ERITESTRERARNES  CHBSTRMESEAN  HARETERATEN
B RESEETRENEFTREERRT PESESNFATRMAEE - TEHAE - ARESSEVTRERRREEOEEY -

FBEMENENFESESRONE @HNINRELEY  SHNENOFRRZRENRNE -

*EERERASERESEEER - ROTHEDTATMMRT ORENTHEFRERMSMN%EPOEE -

d E PR RSO TT A AZB00RPKH 425-430mmB ERIEIE/ HHE BRECHRAFrEE -

Standard Equipment 88556

L .
-y .
500HC 500HH S500HB 500HT4 500HT2 500HT3 500HG

|
2 g
e
12Tx1
13Tx1
i e, Mdxd Sel Screw x1

Wotor Pinion Gear x 2pcs | S00L 600KV Brushisssmatara ! | ACU-BLAOG Brushless ESC 11| D510 Digital Servon3 | 425D Carbon fiber blade x 1

S500HZ  |fEzdi! 0 IR | | EMUGORREIRES | | piEEAEE 750N IEE ¢ 1
e ™y
When you see the marks as below, please use glue or grease
to ensure flying safety. .
ESTHWZEESE  BES IR R LIBRERZTRE -
CA: Apply CA Glue to fix.
R48: Apply Anaerobics Retainer to fix.
T43: Apply Thread Lock to fix. Grease Gmﬂ Blug Sﬂﬂm"hﬂ Ta3 Glun width: approx. 1mm
, OIL: Add Grease. o w2 SR [ rEREIm
Ri‘:g %EE@&E@EEm.ﬁ R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: B AR a small amount on screws or metal parts and wipe surplus off.
OIL : e OeEsm When disassembling, recommend to heat the metal joint about 15
e Seconds.(NOTE: Keep plastic parts away from heat.)
faces ouiside. =~ : MBSO EEE  WERBSREFEESHREE - FHBIEERE
L FIHEREERENER - AZEEN - SE AR « GEE | BREr iR T A )




S5.ASSEMBLY SECTION #2#:rd3

| 500HH2 | e gl iy s Rowtidg
! ERZANETE

© [

M3 collar screw
SR (WA 3 B ) w2

[ CAUTION |
[l E B

Whan tightening linkage balls and
screws Lo plastic parts, please note
to tighten them firmly and the best
tightening torque is within 4~4.5
kgl.cm. Do not over tighten, or the
plastic parts will break off or the

screws strip.

e L
g;aggm i L R SO
B EE-

For original manufactory package, |
i ihe product is already assembled
by Factlory, please check again it
screws are firmly secured and

applied with some glue.
g EHH:I%%H];!TE&E - ISR
ERBT S L.

, Apply a Iitlle amount of T43 throad

lock whon fixing a metal part.,
FERHESECHERERT G ESE

Baaring MRT4ZZ
MR TR

adx g Txd Smm
Aready assambled

by Factory.
EHETE

W3 Bmm

Flybar seesaw holder
FERETE

M3 collar screw
REREES

500HH2 | | 500HH10 | 500HH10A

B ~
O:- ©] [ 0
Socket scre
Linkage ball A(M2y3.5) BRI AR 4 500 Linkage rod(B)
HERA . 50 | g 4 TS VBmmmn x4 @ u

0— M3 Set screw
W AR M ndenm] x 2

Socket button head scrow
HEFEET TR M 1 0mm) x 2 1B x 4

© |

| Washer
| WEH o Sxad bl dmm) x 4 }

T e 3-\"
< bl Lol U
|bready assemblod]

- o | Fa ! "
=&
Metal flybar control arm e -

SR e

|| controd sat.
ﬂg?ﬂ‘ﬂ!‘mﬂ-ﬂmz

Socket scrow
HEP - et
W Srmm

Linkage ball A{M2x3.5)
TR v B
& 4,758, 18mm

& o B2 Smm

Meta
s

Linkage rod (B)

Approx 29mm x 2
BB 26mm x 2

| SF Mixing arm
= 3

Flciurr.
hl':erﬂ.ﬂ."iﬂ

Washer
L 2=
& 35 e 4 B, 3

Socket button head screw

FAEANARE
MIx1limm




: CAUTION i
] ﬁ; ! Metal washout control arm i
ey 2y Rt Eal Socket buttan head screw

i m B
. | For ariginal manufactory package, h‘;ﬁ%?fa“ B{M2x3) :ﬂi%ﬁm s
. |l the preduct |5 already assembled 4 TEel TTmm
;| by Factory, please check again if Washar
{ | screws are firmly secured and £
& X o4, B 3rm

: | applied with some glue.
| &?ﬂ:ﬂslﬁ;ﬂuﬂua-lnnw Socket screw
B A S -

EEPIMEES
MZxSmm

When tightening a screw to a plastic
. | part, please tighten it firmly, but not
over tightaned, or they will strip.

B

Ixod.Enl.5mm
aszem
h"m

-

o 3n g . Smm Sockel screw
i

MZxSenm

Rocusign

Linkage ball B{M2x3)
ERME (H2ns
#4758, 77 mm

Long linkage ball(M2x3)
b LA E ;ga'u

4. 75024, 58mm y,

| 500HH11 |
5 ]

Socket collar screw
B PrT R R M2 S1 Brmen) x1

©

|
|

Apply a liitle amount of T43 thread

| , lack when fizing 8 metal part,

AREEEERAHEEAR G

C e

500 Linkage rod (C)
SOOI (T ¢ 1. 08 Admm x 2

M2 GRYREERG x 1

© (-

Socket butlon head screw
FERFT R M Omm) x 2

©  Clfm

Linkage ball B{M2x3) >
EF A3 (2 (8,7 TTmen x 2 W ]
© U:- Sacket collar screw ==

Socket scraw BFArMEREE

W BRI UTEEHMISmm) x 4 W2 Sx 1men

| 500HH5 |
) —t_

Long linkage ball(M2x3)
B (M | a4, T4, Bomm) x 1

© (U=

Linkage ball B{M2x3)
EFAE M2 (04 7563, T7mm) x &

Jd4mm

=N
gdx 3 Bx 183 Imm




FRENEERRNERRET R

500HZ2 | | 500HZ2A e e nagar

o =

500 Linkage rod (4)
SOOTEHE (4] ¢ 1.96%13.5mm x 2

Damper rubbergray 70° is suitable

to general flight for beginners.
WA EME—-RRT B URNER

Damper rubber-black B0° is suitable

to 30 flight for advanced users.
TR P I 0T ¢« S REERE

Feathering shaft
L]
& B 3 BB 2mm

Linkage ball D(M3x3.5)
IEE0 W33, 5
& 4. 7517 Emim

&

logo on the top
AL T

Metal main rotor holder
ENTEMEE
Spacer(Copper)
AREE W

28 twa 10.501 S5mm
Washer

L L=
&3 & 0 imm

& flx g 1dwimm
:der assembled b
it & 924 1240 Bmm
| CAUTIDN Thrust bearing
ﬁ_\. s f%ﬁmm Socket screw
IR
mz %c'ff_t“ on thrust bearing. MEK .
/ﬂ m ﬁ\ o ) J
| 500HH1 | I 57 N = :
' b e -
ol 1 E
[]::D Thrust bearing |- B 5 Main rotor holder
Linkage ball D{M3x3.5) ERNTE
TR (K33 5 4 P17 S x 2 5

500HH1A | - | 500HH2A |

ﬁ [l ﬂ 1'500HH2]

Damper rubber-gray 70
- ~ | EemE EEN (oS00 11 1dmm) 2 TN |
@ |:t- [ Whan tightening a screw to a plastic
| part, please tighten it firmly, but not

: r lightene, or they will strip
Thrust bearing Souiut scriw SN | ove d, or they :
IEKIIBR( ¢ 5x ¢ 1 204mm) x 2 SN e Damper rubber-biack 80° E?%ngﬁgﬁsuﬁiﬁnmm

| S REAl (o5 Siuiti s Far ariginal manufactory package,
ifthe product Is already assembled
by Factory, please check again if
screws are firmly secured and

Washer applied with seme glue,

Washer 104 3
| s s 120 B x 2 WEEE{o2x g 10uImm)x 2 FEITCLMEEURRUES  URAE

Spacar
g AL y ln_hnug![q.a.unu.sﬂ.muz

P




lock when lixing & metal part.

’ Apply a littie amount of T43 ihread
CERNEEEFREN NN ERE

(.;.

Metal head stopper
EEORINBDER

Fiybar rod

3 JxddDenm

Carbon fiber fiybar paddle
i r fiybar pa

|
()

Can choose to
use of not use.
SEREN ETEM
M3 Set screw
HiLL T
MEx3mm

| 500HH2A |
© [l

Socket screw
B AR (M2xEamm) x 1

500HH10
© (]

M3 Set screw
MR M Imm) x4

ATE

f When tightening a screw to a plastic
part, plaase tighten it firmly, but not
;ur lifhtane_: ar they wHI;Bl;i‘hm
s L

| For original manufactory package,
if the product is already assembled
by Factory, please check again if

I screws are firmly secured and

PN R
EESEHEERTS’ i

Approx 108mm
#7108

Approx 108mm

Filim

v

A

m'ﬂbur flybar paddie

Make sure both sides are equal in length.
RIS TR RS R ET -

8




500HB1C | | 500HB1D | 500HG1 |

P ! ' @ \I Vg @ .\
Socket button head seif tapping Socket screw
| SCrew PR O x &
EREASAEEEBT2.8x8mm)x 2
© (bmmminy ®) o
Bearing MRBBEZZ Sockel button head self tapping
WREEET IR o B 1 Bofionm) x 2 ECTaw @%_Sﬂ“mmu .
E*HEANEENRET2 &c10mm] B
© (m & ® 1
/ i
Socket button head screw L= )
HEREPITTREREMmm] x4 M2.5 Specialty washer .""m{“"'“m I

@ ﬂ” M2 S99 (02 5x 0 Bx2mm) x 6 ) @ ﬂ

Socket button head screw

LN TR R M2 SBmim) « & M2 Nut
©  [im =L )
o
Socket scrow Carbon fiber main frames (R/L)
B TR SR M k]« & TR T L WHS.E!EE'E B8BZZ
- 1.6mm Holbe

& 8x g 18x5mm Metal bearing ca Socket button head
EREEEER i ta SCrEW =

165421, Sx2mm e T TR
Melal bearing holder e
EETREREE

M2.5 Specialty

[

M2.5 Specialty washer
| K2 SIS0 2 8x s buamm) x 8

S

- - washer
- vz SR E)
= &

oty & 2.5 g BEImM

Motor mount 7
SREEE ’

Eottom bracket

EREW \

TE0xS0mm

Washear

L]
@ 2% o Bxd Bmm

Sockel scraw A - B 3 -‘--‘::_;.. ; head screw
BB S : M2.5 Specialty &)
: 3 - washer
™ M2 SN il B ek g

& 2.5x p Bx2mm

Skid pipe end cap = %mfmﬂ :

BEETRN

Skid plpe
I
aSxg 8 5a23Tmm

Recommend sanding the marked position with a waterproof abrasive paper({#800-1000) as
below illustration to avoid the wires of electric parts to be cut.
EEETHEAEAE  IEEFE00-1000XDEAN - THLEFRRATRNEHE -

Waterproof abrasive paper
EBE

When tightening a screw to a plastic
part, please tighten it firmly, but not
over tightened, or they will strip.

Ll Y

For original manulactory package,
itthe product is already assembled
by Factory, please check again if
screws are firmly secured and

applied with some glue.
Hgﬁﬁ-ﬂsiaﬁﬁ: HES - NAAE
HEReRSIAE R -

lock when fizing a matal pan.,

’ Apply a little amount of T43 thread
R G LTS A T




Main frame assembly point: |——— Main shaft
First do not fully tighten the screws of main frames. =m
Put the main shaft through the two bearings and

check if the movements (up/down) are smooth. The _— l;g% lﬂﬁﬂ'}rﬂ: frames equally.
bottom bracket must be firmly touched the level table @ Jk‘_

top (glass surface); please Keep the smooth movements —1 )

on main shaft and level bottom bracket, then slowly “'—'E‘ﬁ l"—"'—""’

tighten the screws. A correct assembly can help for the [
power and flight performance.

C—HT

ﬂgggiﬁﬂ : -

] ) ﬂi‘iﬁﬁ A ERESE B EEE

TE ﬁﬁﬁ L IREEEOARKIEG REiE

B RS Bmg ﬁﬁiﬁsf-g (0 12 1 4 5 | ——— Main frame
@i - FEREmESHRDDERTEENEEME - Glass surface T @G

EFIEH \I 5 ?’H\T}u

Servo installation (DS510/D53405/59257/59650)

AEETEEEDS510/D53405/59257/59650) loek when fizing a medal p

RSN IlTﬂlI.ll\

’ Apply a lite amount nl‘H-a thread

| 500HB1D | | 500HZ6 | (AN

e ‘ Om (@© | © [ | [ov i et

hl,anad, or they will st

Sockel button head self tapping Linkage ball A{M2x3.5)
SCTaW A . 5 o 4 TEx A 1Bmm] x 2 Washer M2 Nut E“%nﬁﬂ%g ﬁ%ﬂsﬁmj BT
EHEFATMENEET2 Sabmm) i 2 [:I‘:[_ BT 3 2 6 ¢ 5 8l Brrm) 3 12 FiR %3
For ariginal manufactory package,
[]ﬂmmumn: Linkage ball C(M2x4) if the product is already assembled
EREHC O2ed) | w4 TEx T 3men) x 3 MNut 5:;;." by Faclory, please check again If
Socket button head self tapping ni " Washer scmwﬁ are firmly securad and
SCrew @ mm L wE ng:;l “Ii!m sn;am;glugu.ﬂ i
" * . 1 i
| VESEARSREmIZEEnmEt || socket button head self tapping +2x.4 5.840.enm ma;ﬁi&ﬁg .
sCrew .
. EEEEFRAONER{T2.8x10mm)x12 -4
Plasti o nut | | i
T I L& Sockst button head self
w Uakagebataas | O apoing s,
HA (Mdx] . B | T2 B 0rmen
pd ThxA iamm _!' .
g Linkage ball A(MZ2x3.5)
g A (M2x3 5]
!b':ﬂﬂi a A 44 75:3’15mm
So-:hl huhn head seff !

Canopy suppaort
ERETNE
a2 8xgxe 8 57 dmm

In arder to keap pmpar travel
range and reaction speed lor
the swashplate, recommend

Canopy spacer ~
Socket button head sel - E?wfi ., installing the linkage ball at
m #4855 11x22mm the illustration location on
ha . L
N i AMCLREORECRIER
- RS BE:

Linkage ball A(M2x3.5)
RN (M2x3 5
=4, T848 18mm

. / DESREY
W a
| fﬁ;@

i Socket button head self q ifgplnq SCTEW
~ m BCTEW SRR R
" s T TR T&Ax10mm

T2 8nirmm

D5510 Digital Servo: |

@ 1.5tall torque/iss @ 7:3.7kg.cm(4.8V) |
::Iﬂggﬁmount 4.6kg.cm(6.0V)
2. Motion speed/BirER:0.1350c/60 (4.8V)

0.115ec/80° (B.0V)
3.Dimension/R7:35x 15 x 28.2mm
4.Weight/m ®:25.9g |

10



|

Servo installation (HS-82MG)

Plastic servo nul
SESNEeE

L1nltagt hsml A{M2x3.5)
3
44 75¢8.18mm

FEMRA [H2x3. 5)
4. T5u8.

(iR # = J R EH(HS-82MG)

N

©
R

=

|

Servo installation (HS-5245MG)

Linkage ball A(M2x3.5)

EREA (23, E)
& 758 16mm

Plastic serveo nut
AR TEEE

AR =EREHS-5245MG)

|

11



500HT4 |

i

L

Bearing 68422
FRATTI ¢ A 4 Budmm a2

O |

Bearing MR128
WY1 ERRE R o B 1 Smim) x 2

[]T

Tail boom mount{L)
EREwEREE

Bearing 88422
L= TER

FmEE

@ dx ¢ edmm
@ Hexagonal bolt
: % =

Torque lube drive § f=2 b
gﬂar assambly 9
WETEERRN

Bearing MR128
e
3B g 12%2.5mm

Tail boom mount{R}
HRETEEEE

Apply a little amount of T43 thread

lock when fizing a metal part,
EUREEZRAREMART SR

]

Whaen lightening a screw 1o a plastic
part, please tighten it firmly, but not
awer tightened, or thay will stri

PR

For ariginal manufaclory package,
il the product is already assembled
by Factory, please check again i
screws are firmly secured and
applied with Inl‘l'l‘gll.ll.

LT T i

.
Metal plate (L) -
RN TmE s

BExd0aT 25mm

Sockel bulton
head screw

-kt g
M2 SxBmm

Melal tail unit sel
ERYMAEEE
# 1dx g 10add Smm

MR e

W :____: Py

MiiGELL TR
& dx g Sxdmm

T EBearing MR128
i e Bxg 1232 .5mm

Bearing MREB4ZZ

Sockel button

head screw
LEMATMRRE

Aluminum bolt

FHRWREREE
4552 Tmm

Control arm mounting bolt
EERNENER
5x9x13.5mm

Metal plate (R}

ZHEENTAN
JGx20ximm

Tail rotor shaft assembly
ERRMNEE

500HT5A |

I "\
Bearing 684ZZ
ST o doc g S o 2

O |

Bearing MR128
WAL 7R & B g 120G Smmij x 2

© (mm

Sockel bution head screw
LE TR M2 SxSmm] % T Jl

12




Socket screw

HEARER
MZBmm

& 2% g Bl Bmrm

b T 5
@ D- |]]:- Washer
Socket screw Collar screw wE
BRI M x 2 MR M2 B} x4 &C%Uﬂlﬂll
© | S, o [IEEE
an Lo g,
VT BB (o 2w Do) 2 HRERY
Washer
(3 2% o OB x 2 © &
Collar B ﬂ -
[I ﬂl [I [ ESERITE o 2x s JxImim) x 7
(e ah s
Linkage ball A(T2.6x3.5) s AR e Tl ekl hoter
@ @ @ EEREA (T2 Bl 5] @ . TSl 18mm) « 1 i il s
Thrust bearing Metal Tail rotor holde
MBS 5 3% o BadSmm) x 2 FREEREE
) |:| Bearing MR1082Z
) : WA TR o o 103 5 2 Bear
L L=t ]
Bearing MRS5ZZ # By BxAmm
MROSITREE & Bx g Scdmm) 2 2 Silige shat
e shafl
© (1] mROE Tail olor hub
M4 Sat scrow O Collar screw o 10030.E6mm
B L AR ER M3 mim) & 1 EEEN
\ J Collar it Collar A
ERpNERRE=RD BRGNS
L [g8ug T 4x2mm)x 1 > g oyt
Collar B Ei
EEvRTER
% 24 o 3x3mm
~1 ol
&tﬂl‘l‘lm : e
B Bearing MR106ZZ

Aim tail rotor hub at the concave of tail rotor Téi"fiﬁn
shaft and fix it,please apply a little glue on

the set screw.
EEFRTEERN NS RE QSRR -

Slide shaft

MEAR
adug TalE Zmm

Metal T type arm
SERREMA

Bearing holder
ERFHARmTFRE

Linkage ball A(T2.6x3.5)
(AT 5.5

EERNNFEERN
pd i | =4.75%8.18mm
|
."-“-
r‘f"
.‘j-
."-“I
: — o
Alroady mmm by tactory, | e
plaase o check n. L
B, - I T | T
Tall rotor cantrol arm -~
SEEHEN
Washer
& hl & & 8Bx0 Imm
Linkage ball A(T2.6x3.5) il

ERERe (12 Gx3.5)
4. 75xB.1Bmm

&mnw
il |
When lightening a linkage ball to a plastic part, please note to use a littke

CA glue and tighten It firmily, bal not cver tightened, or they will strip,
%ﬁgggg@ﬁm  ERLMECPREEREINENT - MERETET

M=t Smm

When tightening 8 screw 1o a plastic
part, please tighten it lirmly, but not
over umamg. or they will “J%'EI!I
bl sk e

For original manufactory package,
it the product is already assemblod
by Factory, please check again if

screws are firmly secured and

applied with soma glue.
ggiﬁ-:hlﬁﬁbt! Huy - mams
ELm-

BES

Lo b L ]

i

600NT2C

-

© (m

Linkage ball A(T2.6x3.5)
TEERAAT? Ful. 5 { o 4. 750B. 1 Bimrmi) i 1

© [I—wm

Socket collar screw
B I A A et Seren 1

O |

Washear
W ¢ 3x0 4500 3mem) x 2

2

Apply & lile amount of T43 thread

lock when !I'I:Iri a matal parl.
EEREraErHERRRTGEa

13




FE— .
P e When assembling into the tail boom, Apply a litile amount of T43 thread

I m’nm mm . please apply some oll on the surface, ’ lock when fixing a melal parl.

| MR - umaﬁﬁalﬂ .| M3 Mut to make It smooth during the CHNEEIRTHONENTS RAE

HnEEE assembling and keep it vertical with
the torque Wube for smooth rotation.

- AmEtUdaRbk kNS - AaaEE - |

= B i
T Pin Eidn o
ﬁ‘?.‘é“  scrow mAEEe e
i Torque tube
MAx10mm ” - - B!ﬁ:tﬂ When assembling
P Socket l‘l.lﬂﬂl'rl‘lﬂi serew the tail beom,
ol oot i P e please aim al the |I
o M2.5 Specialty washer - mﬁqw "::*I “g!highﬁsi
N ERBRE e e RaREVAES
edSgidmm <" Metal rudder serve qrﬁ'bmt M2.5 Egﬂl:ia“?‘ﬂ'ﬂﬁhﬂr
EEEERSEES b H2 . SmEm

__ 3K CF Horizontal stabilizer
- HBEMAER

I ting
| Meati stabilizer mount (Upper)
RN TNEE LS. ma.5 E;H:Ilﬂf washer

=1 -

Ball link . MRS

- ey -
Carbon fiber rudder A IRE o 4 "
sarvo bracket e
FREFGE R ~

Vertical stabilizer mount
BEREE

L R )~ ;
: Sockel collar screw
- ; RO TAERER

Tail boom brace % o \% 2, 5¢18mem

EezwE o
= Metal stabilizer mount (Lower)
SEYTHEE T

il boom brace end Before assembling, please wrap the tail boom
Socket button head screw HTWEE wilh a scotch tape (Thickness 0,03 -~0,05mm) 3K CF Vertical stabilizer
o avoid the mount 5Ii|:|p|'n\qi JamEEn
W S 0rmen M2.5 ialty washer gﬁguﬁmwﬂmm G- e AR - IRrEs
¥z TR :
@2 6x g Bxdmm
Tip to fix the torque tube FRBEHSETIEN
Please apply some CA glue to fix MR106 bearing on the torque tube, avoid CA glue adhering to the
dust cover or it may cause the bearing stuck. When assembling into the tail boom, please apply
some,ol n e bemrng older and et e b R Sk sumnnne
BL e BCASER DGR bad - 1T ] *X - @A " =
MAE uum%&"ﬁ'ﬁc:hm ‘
Bearing MR1D6ZZ
ail Neutral point  p3j0a/IE#
Tail beom e of torque lube  #fxe10=3mm
E?mm \ :‘r}_ ERRBECHnE {:I Torgue tube
] ch i /ilum!l.-!

o T I T AR __________j____‘ NSRS _“ e ___.[ﬁm&
500HT2DB] i — T ey
p \ | \

i Tube end
@ M Tube front 22.6cm 24.1cm -
mE 2 FAnY) e ) ad
Socket button head screw g &
SRR TR M2 S B 2 \an%u: tube bearing holder
EmENTE

@ [ﬂ:— | g;ga [ﬂsgi%:aonu oll inside the tail boom &1 27 Sl Omm

Socket button head screw - o
SR AR EME Sxtlmen) n 2

© [—m

Socket collar screw
BEAORE S M2 51 Brren) x 2

II'I .5 Specialty washer

M2, 5P W e 2.5 Bxmm) x &
e 4

| 500HT3D | | 500HT4A
©® (e © [
Socket

Sockst button head screw screw |7500HT5B ]

S S PT R E M2 Sxitenm) x 2 R O B M3 1 0mm) = 2

M2.5 Speclalty washer M3 Mut Sockel button head collar screw
M7, STEEEW B ¢ 2 5x e Budmm) 2 IIFTERERNG = 2 SRR R M) 2 x 2
LY F RS

14




| 500HZ6 | 500HT2DB|

| 500HT4A |

Apply a fittle amount of T43 thread
lock when fixing a metal part.

1
i , SERFESEASETERAEEE

rC} (Jprasesamesy

Socket button head self
tapping screw
HEMPATTASEE T 2mm) 2

(©® (e
Linkage ball A(M2x3.5)
E.!-III!M Sif & 4.75xB.18mm) % 1

Socket button head self tapping

I

FRMPFUNE RN x10mm) £ 4 M2.5 Spacially washar

o

N

e
Socket button head screw
FENEET TR S 10mm) x 8

M2.5 Specialty washaer
M2 E9 = Sl e 2 SxpBx2mm) s BJ

When tightening a screw to a plastic
part, please tighten it firmly, but not
over lightened, or they will strip

T T - TR
|=- ’-ﬁl%@:gﬁﬁﬁﬂﬁ o
For ariginal manufactory package,

itthe product is already assembled
by Factory, please check again il

[

@ I] M2 EMEEE T e 2.5 0 Bdmm) x 2

Washer
B ¢ 2 B g 5020 6mnm) x 4

©

M2 Mut

M2.5 Specialty washer

K2t B
&2 8x g Bxdimm

T2.8212mm

Socket button head self tapping screw
LERATARDRES

scrows are firmly secured and
applied with some glue.

BISGLERRTRYANR nRER

R"eD -
Plastic servo nut
f1o0 1 1]

Linkage ball A{M2x3.5)
A (M2x .50
& TExB 1 80mm

:%clmt bution head screw
2 S

“ahxﬁ’%

Mz2.
2. 5%
&2 Sxglx2mm

Specialty washer
i

15



lock when fixing a metal parl.
CARNESRSADEERTO N

! Apply a little amount of T42 thread

500HH11 | ‘Iﬂ

o = _}[ 500HZ2 |
M3 Set screw
X M R A mm ) 2

500HB1D
[ © D }

=

500 Linkage rod (D)
SN T o 1 BEmen n 3

==

500HZ2A |

M2.5 Set scraw
\ M2 S EA R N St 2 1 2

500HB2 |

— .

Linkage rod (O}

Hex socket sell tapping screw )

MR SR Ivsmm] « 4

Ol

Washer
BEMHERED s 10x s 130 8mm) a1

@ D:- Amm | 2Tmm

Sockel collar screw
[P 7R B A (M2 51 Breem) 1

©

M2.5 Nut
LHE SO x

Anti rotation hrackel
+FENE

Linkage rod (D)

Approx 50mm x 3
SO g 50emm a3

Canopy mounting bolt
nEREEHE

Main drive gear sel

Autorotation tail drive gear
%‘JE“

& 10x o Hxi2men

Alrandy assembiled by factory, |
note be check agadn,
3 MR - WL B
|, cauTION|
AR

Hex sockel sell tapping screw
iR S

| wihen tightening a screw to a plastic -
Taxzhren

| | part, please tighten It firmly, but not
tightaned, or they will strip

| ESnsgRE s g

: [For ariginal manufactory package,
: |[if the product is already assembled
: | by Factory, please chock again if

- | screws are firmly secured and

' |applied with some glue.

|Bazigenggtuse anne Eaan

i

m-w bearing shatt
B
& Tx g 10x e 126677 25mm




Apply a little amount of T43 thread

lock when fising a metal part,
EUREREERREAERT A

When lightening a scraw to a plastic

part, please tighten it firmly, but not
. of they will strig.

over tightened, or they will strip
itk P

For J.'mri;]in';r“ma|1'|.|!'lr|:'trnnuI package,
itthe product is already assembload
by Faclary, please check again if
screws are firmiy secured and
applied with soma glue.

R i

<.

Linkage rods A/B/C/D sizing and quantity reference chart
ABICIERRTANBREAR

(o) 500 Linkage rod (A}

I

BODER (A} & 1.9 10, 5mem x 2

600 Linkage rod (B)

N mam

500 Linkage rod (C)
EO0GEME (D) o 1.86x3dmm x 2

500 Linkage rod (D)
EODIES D) o 1563 Imm x 3

SOOI A ¢ 1.56aT0mm x 2

Ball link
4

500 Ball link
BIOEIRE « 4

In order to keep proper travel
range and reaction speed for
the swashplate, recommend
installing the linkage ball at
the illustration location on

SRR REn A




’ Apply a little amount of T43 thread When the thickness of main blade is 10mm, the main
lack when fixing a metal part. blade spacers are nol required.
ERENEEZERAERARGRES When the thickness of main blade i5 9mm, the main

blade spacers are raquirad.

s T e

When tighlening a screw 1o a plastic L | i

part, please tighten it fiemily, but nol B

over tightened, or thay will strip. Emﬂ aé ;ﬂhl;'mm L _T v e —e—
XL T L T L . Mixzomm A

= P — \ 425 Blado
or original manufactory package it

it the product is already assembled
Main blade spacer
EHHBR

10mm

£
5|

by Factory, please check again if Main rotor holder ||
screws are firmly secured and TENAE

applied with some glue.

L L
5l]ﬂlifl11\|

' © [—m © f

I

5 3% p 1520 Smm

425 Carbon fiber bla
i TER

Sockel collar screw M3 Mut
ERArUREEEEMIcEmn) x 2 MITERERNE x 2
o

Main blade spacer
ERENE R e dxe 1520 5mm) x 4

e

M3 Washer
pIEE

& dxgBximm

| 500HZ5 |
© W 1

M4 Set screw
A - TR R () = 1

Motor pinion gear 12T
REEE 127

TR TN
\ (ITIORRYRREDDREREREEELESR EL L AR

‘When fixing the screw of pinlon gear, please aim at |
the fixing point on motor shaft, |
FSERWREEN - BHRRRUEETEN - |

18



___m_
i
2
=
Q
[
<
o
T
n
=
—d
=
T
=
|11
=
B
=
o}
i
w

Battery Lape fixing hole
HHHn.Fﬂmh "

Landing skid nut
MRS

Tall rudder control rod

Approx 425mm x 1
BESNRE {50 x ]

« _—

— ——— Recelver(2
MRSy .i.. _._ﬁu&z !
Illl
Hl 1
/ Sockel collar screw
W TR BERARERS
__......__E_: i
-

__._:.Mn .I:E@ﬁ-.—wunu_cnwc..‘::u
HITEC. FUTAEA GCHEEUTRE ST o

Hmii i
ot TR

CHZ

Throtile
“ﬁa _
2] Rames

Rudder = o
Pl 15 e

CH4
(CHE)
(Gain channal wire

Plen S =

- ¥
receiver
TURNT R

You will need the following channels at a minimum: Throttle, Rudder,
Elevator, Alleron, and especially Pitch(CHE) and Gyro{CHE) controls.

oRGoRnECE -REXE O RO MR + R T - S - TR -
m: %1# nﬂm&nhﬂaﬁ AN o (L PR

JR 7CH receiver wiring

JR TCHERIS BE TR

B-Channel Receiver is adequate for the requirements of T-REX helicopter.

B B
HEREE

Alleron

& B .,- i
cH2 — e

CHE
Elevator ._._.I — 1
miR Fase of P —_— UKz
cH3 7 channal
Rudder .. e
iy % “ﬁ_u_ ERIERN
CiHd

CH7)
Gain chanmel wire

Pach o} oww.: AR
g [ -

T-Channel Receiver Is adeguate for the requiremants of T-REX helicopter.
You will need the following channels at a minimum: Throitle, Rudder,
Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

= A (0 0 T = FE T T - SRR » BT P - SRR - PR - |
-_nﬁmﬁ W& A 21 MR Rﬂﬂﬁmﬂ (ALK 20 PORREB AL 10+ |

g

1



7.BRUSHLESS SPEED CONTROLLER INSTALLTION SUGGESTION EscEmimZsz=iZiiiE ALIGN I//

Installation Method {1) SEF A1)

Use attached Hoop and Loop Tape, tape the
Hoop side (hooked) on the battery mounting
. plate and the Loop side (fuzzy) on the battery
A : tao fix the battery in order to prevent any slip.

MR TSI - 8 WEN RO s () BAAS R
§£§§§am%|-%aa§5m5n.t R Ea g

NS ——ﬂg%:_.;ﬁ; ig;:d Loop Tape(fuzzy)
‘ 3

o =
"3 Use Adhesive foam or Hoop & Loop tape to fix.
LR EE TR S EE -

NOTE: When installing the speed controller,
please keep a distance of at least 5cm from

the receiver to aveld any interference.
i ﬂf‘ﬁ“ﬁﬁitﬁﬂﬂﬁlﬁﬁﬁﬁ Bhooml THEEBE
THRIERN -

ESC installation |
ESCEUEGI (1)

Installation Method (2) &S

\‘f -

MOTE: When installing the speed controller,
please keep a distance of at least S5cm from
the receiver to avoid any interference.
:'I.E:Eﬁsﬂﬂélﬁﬁlﬂﬁ R DSomil SIS EE -
#ET g .

(¥
ESC installation location (2)

500HC
Fiberglass Canopy f,,f—"""" 500HC1
BEWEE Canopy nut
EMEETE 7

a '
I o e 8
e sl My, =
| --'-'i'-;-.!-!.. "I’I‘..-::!'_-IIIIII:B.._“-}: % m
- 3\-‘2,‘. ST

Wien assembling the canopy to the unit, please =~

completely wedge inte the groove of the boltom plate.
SNTEEENRY - 3T TRERNRIES -

20



9.SERVO SETTING AND ADJUSTMENT m6essemms

To set this option is to turn on the transmitter and connect to the helicopter power. Note: For the safety, please do not connect ESC
to the brushless motor before the setting in order to prevent any accident caused by the motor running during the setting.
%%%EE%%E%%& HrERARFRTOETRF -2 ATHZER PEMESTEARANESNSREE2N=HaEr - LENS

Please noli o sel the subithdm neutral for the Arst trial Nighl. if the helicopter wags, please trim

IR Transrnrrmrfs-arm finkage rod (D).
IR 2 PR AR R Trim both rods (D) simultaneously to adjust for ferwardbackward tift. Trim rod (0} separataly fos|
rightiaft tilt,

ERR{IEE - THESARATREODE  ARRRGH - AENEYSRE - RER2ZARO
NERE 39O RENT - TR BT DNERANESE -

Pilch:CHE| Allummclii
WEE-CHE | BHOH2 O

Positions of CHZ - CHE ane exchangoable, Aller assemiding
a5 photo (Nole:Set the transmitter under CCPM 120 degrees
modael, pull throttbe stick (pitch) upward. It one swashplate

servo (or two Servos) moves downward, adjust reverse swilch
(REV) on Ihe transmitter 1o make it moves upward. i three servo
e dawmwnnd, sdjust the travel valee (+-) of SWASH CHE on
the transmitter to make them move upward, When Lhe actions
of Aikeron and Elevator are opposite, adjust travel values of
S'.H.lﬁl-lﬂ-ﬂm:l CHa.

[Alleron-CHE | Pitch:CHE L 1 B | CLRY 1a0
(mW:oe | emon Eﬁa&? e QE e ﬁﬁﬁm ?é
E§* bl
FUTABASHITEC Transmitter/Servo
FUTABA /HI TECHE=3 2% S N T 08 PR A 0%
Poshions of CH1 - CHE are cxchangeable, After assembling
as pholo (Nole:Sel the transmitier under COPRM 120 degrees
Plich:CHE | - Allarom:CHT. mode), pull thrattle stick (piteh) upward, Il one swashplate

SRECHS | BwiCHl 5ervo (or lwo servos) moves downward, adjust reverse switch
(REV) on the transmilter to make it moves upward. If thiee servo
maove dowmuand, adjust the travel value (+-) of SWASH CHE on
thi iransmitier to make them move upward, When the actions
of Aileron and Elevalor are apposite, adjust travel values of

S'JIASH CH1 and CHZ.

) "*ﬂgﬁ

fe= i

* BHchCHE
T

Aileron:CH1
ol

L e

Wlﬂﬁ.ﬂ 2]

10.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING Fss i sumscprrzig eages

(/4

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the gain switch on
the transmitter and the gyro lo Head lock mode. The gain setting is about 70%, and after transmitter setting, connect to the helicopter power
for working on tail neutral setting. Note: When connecting to the helicopter power, please do not touch tail rudder stickand the helicopter.
Then wait for 3 seconds, make tail servo horn and tail serve at a right angle(90 degrees), tail pitch assembly must be correctly fixed about in
tha middle of the travel of tall rotor shaft for standard neutral seﬂing.

H - MR FE&.-}_EIEEE E&® #EWFE#E%EMEHHE mmzwﬁ%ﬂ gﬁﬁﬁﬁgﬂ

e 015 3 T R N )
gm’m R T R R D RER R

ALIGN

+ SO0 £ e BRI B o R A SN PR AR R ) M
ggqﬁﬁmmmmmmﬁmumu B3

i [ TAIL NEUTRAL szmm: BeoEeE | [ HEAD LOCK DIRECTION SETTING OF GYRO EERES=SES |
After setting Head Lock mode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail
pitch assembly is as photo. If the tall pitch assembly is not in the middle counterclockwise and the tall servo horn will be timmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch

#m! B EE Eﬂﬁ meE?EHEIHﬁ!FJE EE PItchEaEFEER the gyro to"REVERSE".
HHE ZRERaE u:mmzfﬁﬁg BEEEAEESED  BAESAIEHE
k- BERERORfEmE D RERE FEMEIE - |
Middle tail
Eh:h assembly. Tail sarvo hom
Pt maiuﬁam L
e
b Trim direction for
Tail moving direction tail servo horn.
. N EREELA RAEREESE
1 —_—T
S— o 3 r
. —>
Tail case sat Eﬂ
fEamE
& @ -

21




11.PITCH AND THROTTLE SETTING =ieseEamraiae

GENERAL FLIGHT —ERiTiRzl
GENERAL FLHGHT
—iRiTE T
Throttie Pikch
amM
3 %&m +12
4 BE%
| 3 %m'“ +5= 6
2 a0
0% Low speed
1 OMEE -0
H00% 1
gl I
F0--T5% I
| |
: Pos 1"
Stick position at Hovering/ Throttle ‘.ﬂ:l‘& ?S‘H P'itd!-rE«-*E ! I
KEEEHBF“?G% TR FitcheE5" i i i |
| | | |
1 2 3 4 5
Throttle Cunie{Hevering Fiahl)
PR IR
P——
Pitch and Rotation Speed PitchigiBERRT
TIF:It Is recommended to use a lower pitch
r: setting when using higher RPM\Head speed.
o This will allow lor better power.
Stick position at Imvf'l'hmﬂia O Pitch-Z--0
EARIEE PR P iteh=2-0 EE%E E?E?%E%‘E%ﬂmraﬂ
3D FLIGHT SRERITHA | IDLE 1:5PORT FLIGHT |
Thraltle Pitch
il fod]
5 e +12°
4 TER
3 TO% #5465
2 5%
1 a0% 5"

Stick position al high ThrottielO0%Pitch+12°
EARE R HPR100%/ Ptche 12"

S " SN H——
1 2 3 4 5
Thirattle CurvedSimpde Lerobalic Flight)
SORTRLHMES
— [ IDLE 2:3D FLIGHT |
Stick position at mlddlql'ThmlIIu Bﬂ—Bﬁ'.I'.u’P’i‘hch o Throtle Pilch
SR mPIRS-00%/P 1tch O =M o)
o 5 |q_cu. High ey
B5~00% heddle
3 E5-O040 u
W00 Low
! IO e
Stick position at low/Throttie 100%/Pitch-12. Bl R e
BRI P00/ F iteh-12 i i
1.Pitch range: Approx. 28(+14.5 Jdagrees. i
2.If the pitch is set too high, it will result in shorter light duration i i
i &cﬂu‘l‘mu and poor motor performance. |
| # ¥ | 3.Setting the throttie to provide a higher speed is preferable to i i
increasing the pitch loo high I | I
i #E[Pm‘_h]ﬂh 2T+1d 1 2 3 4 5
ﬁ BIE ﬁﬂﬁfﬁ Thiraltie Curve{3D Flight)
3 ﬂﬂ#u.lﬂi! EH:’{BEIEF . TR AT

22



(/4

12,POWER COLLOCATION REFERENCE mxmnmgess AUIGN
Motor Pinlon Gear Li-Po  |Main Rotor Blade Pitch Cutrent(A) Throttle Curve RPM approx.
mE=s RAOBE | TR #iE st PSS ERRBE A
L v e - |
Hover &% +5° 11 050 70/85/100% 2150
12T | +12 30 2450
Suitable for elementary/ Carbo ldle 1 +5° 10 BOSTO/M100% 202
intermediate hovering, | 65 22.2V :i:s i 5 - 020
general 3D flight. (2100mAh) | T2 Biaces -5 13 2280
Eg%ﬁm-mw a- 11.5 85%Middletd 2500
o Idle 2 0 15 A 2690
100/100/100/100/100%
+12 30 2450
Hover (7% +5' 11.5 0/50/T0/85M100% 2220
+12° 4 | 2550
T Idle 1 +5° 11.5 2080
SuiiahI;?ur s 22,2v | 425 Carbon 5° 14 SRR 2330
Advanced 3D fiight. | (2500mAh) | Fiber Blades S
BEIIRTER = 0 14.5 85%Middled 2630
Idie 2 o 17 A 2840
100/100/100/100/100%
= +12° 34 2550
Hover =z +5° 13 0/60/80/90/100% 2400
+12° 346 2380 |
| Idle 1 +5' 11 70M0 1950
| 5S 18.5v | 425 Carbon - swronge% L= r—
14T (2700mAn) | Fiber Blades -5 14 2208
AZ5THREIE N 0 12.7 85%Middletp 2430
Idle 2 o 14.8 2650
a
l I 12 246 100/100/100/100/100% 2380
_Hover pm +5' 14 0/60/80/90/100% 2400
+12 40 2440
R 425 Carbon Idle 1 +5* 1_21_ a80/70/100% 2020
15T (2700mAn) | Fiber Blades -5° 155 | B 2295
E L B | 0 14.5 85%Middled 2560
Idie 2 L 18.5 Ay 2760
| 100/100/100/100M100% —————
| #12° 40 2440
Hover (258 +5" 13.5 0/50/75/85/100% 1940
+12* 35.5 2110
ldie 1 +5" 1 4
B AN 425 Carbon e 5+ 2 80/70/100% 1720
16T (3200mAh) Fiber Blades -5 15.5 1940
APhREERET . :
0 11.5 Bﬁﬂqdlem 2200
a2 g 14.5 100/100/100/100/100% Lot
. +12" 35.5 21140
Hover 35 +5° 14.5 0/50/75/85/100% 1940
+12' 36 2080
Idle 1 +5° 12.5 1770
17T (3200mAh) | Fiber Blades -5 16.5 1998
| o= 0" 12.5 2260
Idle 2 0 15.5 2480
= 100/1 100/100/100
+12° _3.-5.- 00/ 00 o 2_1:'_"}_[]
Hover z& +5" 14 0/s0/TR/B5/100% 1880
+12° 38.5 2100
45 14.8y | 425 Carbon Idle 1 +5’ 13.7 B80/T0M00% 1820
18T Fiber BElades -5 18 2040
(3200mAhR) LS R
1 13.5 85%Middlecp 2330
Idle 2 o 16.5 2550
100/100/1 100/100
12 285 00 oo 00% 2200
NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter
performance and reduce ESC's life and battery's life.
/2, For the safeties of flight and helicopter structure, please do not equip the power of main blade over
2650 RPM.
BE:] AMLOEFAMERTERNEEIRE  FEFHOAXMERETEREDME S MO0 - G862 555 W80 ithenmd -
e BITRGTE=NMMEMT S - =520E MW ERELEB2E50RPM -

23




13.RCE-BL60G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL s#isisiemiss ALIGN I//

PRODUCT FEATURES ®&%E&

1. 5-6V step-less adjustable BEC output allowing custom voltage setting to match servo spacification.

2. BEC output utilizing switching power system, suitable for 7.4-22,2V (2s-6s) Li battery, with continuous current
rating of 3A, and burst rating of 5A.

3. Three programmable throttle speed settings to support guick throttle response.

4. Include soft start and governor mode.

5. Small and compact PCB design for lightweight and simple installation.

6. Large heat sink for optimum thermal performance.

7. Highly compatible to work with 88% of all brushless motors currently on the market.

B. Ultra-smooth motor start designed to run with all Kinds of brushless motors.

9. The power inlet utilizes a Japanese made "Low ESR" capacitor in order to provide stable power source.

10. The throttle has more than 200 step resolution that provides great throttle response and control.
| S-GIRFEET AT CR Y OO BN BRI E T EREE -
2.ECRA RS RTERTREFEE - WY 4-22. 20 (25-05 3B - AR ALIA - BESA -
3. =PE0IET B R R EI'.IIIE{JEEE!'MEH . -
4. BEBERGoyenor NodeEE#L WIRING ILLUSTRATIONZE i 7 &8
5. 4@ - EEIEL - fﬁﬁﬂaﬂﬁﬁ
6. SRS E - TESRE RS - Red
7. EEEE - OREmEL 0% ShREE - Brushless Malor il
B H{EREIEE  EREEE - M) - M - AEE m%ﬁﬁﬂiﬁiﬁlﬁ r C— mpss e Cantroller
o EHERMIEEESE Loy ER Wﬂiﬁﬂﬁi‘%ﬁ AR RS R - B CEELE]
”] MFE 200 L EERNE - BUEE2ERER - Rincx {Er::;::r‘]-ﬂnnal
SPECIFICATION &8 EFR R
Model | Continuous Current Peak Current BEC Output Dimension Wieight
e i i diis BECHHH ] Hm
| — ' Output vnltaga 5-BV step-less adjustmant |
| Continuous current 3A; Burst current SA 55
RCE-BL0G 60A 70A P b | 65x28x12mm g
ETRRNEA - BRHA

1. Good temperature situation for working at the maximum current

2. Supporting motor types: 2 ~10 pole infoutrunner brushless motors.

3. Supporting maximum RPM: 2 pole -- 190,000 rpm ; 6 pole - 630,000 rpm.

4. Input voltage: 5.5V — 25.2V(2~6S5 Li-Po)

NOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.
2. To minimize possible radio interference induced by switching power system, BEC should be installed at
least Scm away from the receiver. The use of PCM receiver is recommended.

BB AT RRERMENEERRT -

ﬁ“ﬁ@.ﬂ"‘v —RETEE2 AN ERRRE -

3R SR 100, 000rpm: 7863, 000rpm -

ﬁﬁ%ﬁ%ﬁ%ﬂ&ﬁ%ﬂéﬂ NSEERE LA -
2.P#®switching BEC - Eﬁﬁﬂﬁéémﬂﬁﬂi Zhnemi! EAITERNCIE S T A (S R T PO R 88 -
FUNCTIONS Z&RiliE

1. Brake Option - 2 settings that include Brake disabled/Soft brake/Hard brake.

2, Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are
recommended to use low timing, while 6 or more poles should use Mid timing. High timing gives more power at the
expense of efficiency. Always check the current draw after changing the timing in order to prevent overloading of battery.

3, Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium
battery (25~85). This option will prevent over-discharge of the battery. The following reference is the guideline for
setting the Battery Protection option.

3-1 Li-ion/Li-poly High cutoff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery
protection mode will be engaged by the ESC resulting in reduced power. The pilot should reduce the throttle and prepare
landing. If the voltage of single cell drops to 3.0V, the second step of battery protection mode will be engaged resulting
in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.8V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.
3-2 Li-ion/Li-poly Middle cutoff voltage protection- This option is same as instruction 3-1, bui when the voltage of single
cell drops to 3.0V, the first step of battery protection will be engaged. When the voltage of single cell drops to 2.8V, the
second step of battery protection will be engaged. (*Note 1)

Note 1: Second step of baltery protection only works when Aircraft mode is setling to the option 4-1.

NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.

4, Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.

Mormal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1
Mode, or Helicopter 2 Mode. Helicopter 1 Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and
Governor Mode.

5. Throttle response speed: 3 settings that include standard/ Medium/ Quick throttle response speed.

The default setting is "quick speed”. Use this option to adjust the setting according to flight character. For example,
setting at Medium or Quick speed for 3D and powerful flight to make the power response more quickly, bui note the
accelerative peak current and power expense will increase.

ﬂﬁf‘d)ﬁa‘?j

?
3.
d

24



&.BEC output voltage setting: 5-6V step-less adjustment.
This option allows custom voltage setting. Default setting is 5.5V; please adjust the voltage according to the specification
of the servo (speed and resistance). Prior to entering the setup mode, a voltmeter needs to be connected to the power
inlet of the receiver (as illustration) to monitor the selected voltage. The voltage is set by varying the throttle stick position
from low (5V) to high (6V).

The voltmeter needs to be connected to
any un-use inlets "+ and "-" to measure

the selected voltage.
:ﬁﬂﬁgfiiﬂ’d&"iﬁrzﬁi&iﬁﬁ?'-'iﬁ%&'-'ﬁ! ;

Voltmeter
EEN

lllustration

(®1)

NOTE: Certain servos are designed to work with high voltage, while other servos are designed for lower voltage.
To avoid damage to servos, please follow the servo's factory specification to determine the proper voltage
setting.

HE- IREEETESEENER FIEF - WEEERRRERERE - BRENEmNEmE -

7. Thermal Protection: When the ESC temperature reaches 80 C for any reason, it will engage the battery protection circuit,
reducing power to the ESC., We recommend mounting the ESC in a location with adequate air flow and ventilation.

8. Safe Power On Alarm: When the operator turns on the ESC, it will automatically detect the transmitter signal. The ESC
will emit a confirmation tone and enter normal operation mode if the throttle is set to the lowest position. If the throttle
position is at full throttle, it will begin to enter Setup Mode. If the throttle is in any other position, the ESC will emit an
alarm and not enter into user mode for safety precautions.

9. Aircraft Locator: [If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the
Aircraft Locator Option. The Aircraft Locator Option is engaged by turning off the transmitter. When the ESC does not
receive a signal from the transmitter for 30 seconds, it will start to send an alarm to the motor. The sound of the alarm
will aid the pilot to locate the aircraft. This option will not work with a PCM receiver that has SAVE function enabled, or
with low noise resistant PPM receivers.

| RERE- SRRSO RENE | WERE /2
2ikmbE SRRETREER [ DR [ BER
EESsA—BLB B CENNEE  —SRERNE-NERELS ERERIREN - THEARERDER - FBLLEREERE -8
FEGUA - SEERENILE  TEEANERARES - AMAACNEREIERRECE(L  EENAR - ERRNR MR RG -
I EHENRERE: —RRESS Li-lon - Li-Fo BRCREEE O CSEREN
gﬁf%gg%ggﬁﬁ& : IS S L A it e | I (2-65) - WRMPEENERENREE - LESENEREREE0R0A
3-1 Li-Ton/Li-Pom@ Lt REERE : SIEREce | 1BRE:. 2VE  RESEDE—EEREE - @ROMTEOW « (ERHEREHHEPIT - SWEE
MaMce | | RESREEEN VISR _MEEE - REEHDOWE BT R -RREET TIEEDE _SREED -
B —@EEEL 1Y dce T2 BEMELL. VERHFERRIDI2. AV  EARECUESHERC] 1M .
¥R 2Vx3ce]1=0.6Y B REEYRUE: 3. OVx3ce]l=0.0V WREREE0. 5V - B SMEITON - BEREH0. (VISR EREBOMEE -
3-2 Li-Ton/Li-Poh Bl SEEE: @3- 1R - Bce | IREZHI.0VF - SSDE—EREN - M| |EBER o/REDH _BERHE =D -
ER:MEDEEEREAER - BIETERIEEN -
4. RNERRE CESRRESS —ERRET/ EERET/ ERRE
%E%}éﬁﬂﬂﬂﬂﬂmﬁ FEER-SREET  FRRERARARIEERRANN - REESHNE - HERREY: AFEED R ovener Hode
H J &
5 PIEMEREE: = ArRE L SN/ DERE _ _
HEREEA RE MEEEE SRR EARORTEERERSONE  FIHSIRANSNIEPRRTHTREATEIRE - #
BOEEENGE - 8% @NEEREEFEEEES  NERMIFAERESNE O
. BECHR IR AR : -0V
FNERESHEFSTRNEECELEE - IERERS. 5V - PRETKERIOMRRARONG ERRET) SITESRE : EALRRE - WA
RESBEISTSATEN R - AUEHRMEROTE - BERLBPFIEROUESERAENHEE - BFYERSERNS - BRERAN 2R
mRRETEHEROUETERE - :
7. EEES ENUETECTRNANEANKHENEE FAR BCH  EREENEERE - MEROMAEDN - BREEREETREAZRS
WL - FEETREEERAN LR - LSRR SRS -
pMEBREIRDE SEEENETERNE - FRESDEALNECNT  MFNNRTFEERBER - IREESSRENENREAT - B2
Hram BEETEEERN -
1. SEDE EHHSSEERES LA  CAETHIHRMY - ERREEEHEEEIRERE  SRER=-THRERERHETHE -
BIFENT - (EIDRETEEMET SAVE IIHEZ POV BUTE  TUTEEMIES PPN EIM

SETUP MODE rEEst

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer to the user manual of
your radio system. The second step is to connect the 3 power-out signal pins to the brushless motor.

Before you turn on the transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to
connect the battery to the ESC. You will hear confirmation sounds as soon as you enter the SETUP MODE. Please
refer the attached flow chart for details.

2, Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic Timing, Battery
Protection, Aircraft, Throttle Response Speed and BEC output voltage. Every setting has three options. Simply place
the throttle stick in the highest, middie, and lowest positions for each setting. For example, first brake setting (Hard):
move the stick to the highest position. Then timing setting (mid): move the throttle stick in the middle position,

25




L AN R W R 2P Channe) W15 - TEZEERRBENTEISRE>ERER  ES0SBETEEEE - SR0Emiign
E‘J%}-‘L!ﬁ  EZREEEFHE . CHEREETR  DARRERERE  EARTEENE  RESENTENIERES - BEEs_SESLB RN

B .
2RERAGoUE BESTASHE UNEE - SRIRME - BEES - SHEN - RS - HMERERE 5 MEEESEE - fENCHEEER
MEZMR - S—HARTrOAE=0NE SEEELAFER2E - 0 - TONBRERLEE -
fLa0: RITER RS « BPIEMEERE  ARESRYE - EAETEESRER  BFISERECH - iEEhTES -

Throtlle position Low Middle High
Mode g
EEE SER & Y &
Brake @Brake disabled(1-1) Sofl brake(1-2} Hard brake(1-3)
MEEE maE (-1 INFEREER (1-2] SR (1-3
Electronic Timing Low-timing(2-1)] #Mid-timing(2-2) High-timing(2-3)
all i R e (2-1) DES -1 AR (2-3)
Battery Protection @High cutefl vollage protection(3-1)| Middia cutoff voliage protection(3-2) o
BHENERET i REEE -1 Dl EEENG-0
Alrcraft Normal Airpane/Glider(4-1) | @Helicopter 1 (Soft Start)(4-2) | Helicopler 2 (Soft Starl+ Governor Mode)i4-3)
REETEE —HRE | AEE - B (RSN -2 Bt daekn Goverer Mok ERLIEE) (4-3)
Throttle response speed Standard(5-1) Medium speed(5-2) @Quick speed(5-3)
A EEEEEE B0 MmEG-2) =i E-2
BEC output voltage
BECHHREREE gy @5.5V 6.0V
Note: * @" default setting Chart A
e TSRS FEA
SETUP INSTRUCTION B2t
Ensure the throttle stick to the Connect ’aaﬂar‘ power to ESC Setting Status Beeps
lowest position. NN R W ERn AEEREREEET
Swit.g:h!nn tmrm'.l'rlll'lset;ﬁIs First mode sound {Brake)
i . Second mode sound (Timing)
gﬁ:ﬁ]\ﬁ%ﬁw Doy Third mode sound (Battery protection)
D " m%‘ sound Fourth mode sound {Alreraft)
T Fifth mode sound (Throttle response speed)
J}-‘ﬁ _h.b Transmitter :cr E;I?'d l;;’B_E%at_ﬂput valtage
detected sound iRz Futis
@ D @ Jﬁ.l“f’-h SR B Ehs P ——
o= =] RESERE AR wrL
ELEE bt miEmE
1 B R NG
SETUP INSTRUCTION BSiEst i eSS miRes
First mode sound Brake Status | | Second mode seund Elecironic Third mode sound Batbery Fourth mode sound Aircralt Status Fifth mode sound Throttie
R EREECEER Timing Status atection Status FOEER ANRSRTURNET response spoed status
E-OWD NARERENET SEWE MERERETIEET FLEEWE BHCEREETSET
e iRy P | ey D gamiwe
= Em AR TR =R SR
5 ‘h = %ol Brake K J' B R J‘ i M h-w|w¢ﬂ._|.-|g & b =Medium spend
- = BEEy - {apply 1o & pole infoutr unns # = Middie cetolf woliage « & =HEENT] SR @' &' =il
O (A SR W ’m:;ﬁ " . . S 5 =aukksees
I - o | P Ry B D et eim + Covamon > oy
- J' < = p¥m = -h - im::m,;:;m - jﬁ%’igﬁ'}*m e
TR T T ;

INSTRUCTIONS ON AIRCRAFT MODE SETTINGS fissis= =R

MNormal Airplane/Glider Mode (Option 4-1):

This option is applied to general airplanes and gliders.

Helicopter 1 Mode (Option 4-2):

This option provides a soft start feature and is applied to Helicopters for Normal, Idle Up 1, or Idie Up 2 modes.

Please note that the sensitivity of the gyro should be set lower when flying in Idle Up 1 or Idle Up 2 modes if tail hunting
{wag) occurs due to higher rotor speed.

Helicopter 2 Mode (Option 4-3):

This option supports soft start as well as Governor Mode features and is applied to Helicopters for Idle Up 1 and Idle Up 2
modes(not suitable for Normal Flight Mode). When Governor Mode is in use, the throttie should be set between 75% and
85%. Again if tail wag occurs, lower the sensitivity of the gyro to eliminate the hunting effect. The Governor Mode may not
work properly in cases of insufficient rotor speed (due to improper gear ratio), poor battery discharge capability, and
improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the proper adjustments have been done

when using Governor Mode.

— RN (-1 - BER—ERaR a5 - -

EF Sl GRIR4-2) - A EEENEE - mARNornal -~ 1dlel - [d1edSRITW - BBRE(dIe1Tdlel

ERHREDL: EHL-D S AN ESNEREEENNESHES  LRESERENSEERE OB - _
RAEEEDEGovener NodeERINEE « WAERIdIe] - Id1e2WEATET (R HSNorna 1IRITED TRE) - BBTEDER « BPFIREETES-85528 -
UEMOEDIREEMNEHRRG - AEECSEOSE - SRSETE GHEERTE  RUNETE - ERERENETY PlloREHE - 59
BERESRERNOME - BEEERDRENEE - LIRS E TR IR TS -

26




SETUP MODE i#{ieEdsist  Minimum 4 channel radio is requiredMEE! S QHBITTNITEE

Place the throttle stick to the Connect batiery to ESC ' — '-"J"'—J"""'"'
highest position. Switchon | | S5 -%% - AEEART o by Jrnr i
iransm]ﬂ:er T Wk XA, i
hepr ey o F e . ; e s o ‘L__'\. AT b Use throttle stick to set
ﬁ;\l 1Lmﬁ§mg ¥ "3 > 3 S & preferred Brake Mode within
the 5 tones.
A confirmation sound will
b _!"I & Power on sound Throtile channel adjustment Place the throttle stick to kicl: in when Tinksh.
[\ o © o MAEES process, the highest position the lowest sound. KoRm2 nmeiEL ann o
acknowledge sound. Position, the lowest position €
s h Enter Setu Mode PSEICIRR i Sﬂiﬁﬁﬁ!'ﬁ!ﬂm
@O W puzer W EER e
P ) Mt
’ / b
B h 2
i T |
Jh=hh=hh=bb=hb Mhehiemiihmbbhmol) DN | RN | | SR
Use throttle stick to set Use thrattle stick 1o set Use throttle stick to set Use throttie stick to sel Use throttle stick lo set
preferred Timing Mode within preferred Battery Protection preferred Aircrafl Mode preferred Throlile Response preferred BEC Output
the 5 tones. (Refer to Chart A) Mode within the § tones. within the 5 tones, (Refer to Speed Mode within the 5 Voltage Mode within
A confirmation sound will kick {Refer 1o Chart A) Chart A} & confirmation tones. (Refer to Chart A) 5 tones. (Refer to Chart A)
i when finish. .l no-nﬂrmaliﬁn sound will kick sound will kick in when finish] A confirmation sound will A confirmation sound will
%ﬁg mzaﬁﬂuaﬁgg EF' ﬂm s ﬂEB 28 Fﬂuuﬁ#i kick in when finish, . kick in whan rinlsh
L aTe i SBi li!% gﬂyﬂg b et i g‘uﬂ"‘ unﬁ@%ﬂ;’gﬁ fnzmﬂ ‘E,?“m
- EWh T !Eﬁm FETERE Lf‘ﬁ w
| bl bbb ' b
lkl-llb.lm‘li.lF l'l‘ﬁi L] i l‘l}I‘ﬁ -'r-ﬁg H HHH‘
b M
6] M) 2 B 2 B ) N

14.FLIGHT ADJUSTMENT AND SETTING miz®ifFRERaEE

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING RiI005 B MR ERRT

Do a simulation flight until you familiarize your fingers with the movements of the rudders, and keep practicing until the

fingers move naturally.
1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the tail of helicopter point to yourseilf.

2, Practice to operate the throttle stick(as below illustration) and repeat practicing "Throttle high/low", "Aileron left/right”,
"Rudder left/right”, and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the fingers
move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the computer
through simulator software sold on the market.

ERARSESASDENARSTE)  BFAEAC . BLECRENONSE  WTHODE - EAFEIRSOEHSARERSE
| BESRETTRS (ENaRARY - TEOREIBRINEC - ) _
R R RMAES BEIIRE A T - DE RS EIR € AN - AR RSO SR -
IEERTHSNERES - BEASENITRSS - SEESTMENLNES BT

1SN MBEY - RESOREST - R REER SR - LEDEE RE CSBRT - RESWEE0ES -

Mode 1 Mode 2 llustration B85
#EEn

Move loft Mowe right

=5 =iE
- S

Rotats loft Rokate right

=8 =8
e s
Fly Torwasd Fiy backward
[ i
=2 o,
' )
Forward rotate Backward rotate
Wi
n i
)
|
Ll
E'Dumrrl
]

f Tien tight |

Tirn left
o)

27



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS#12 T EH=E & When arriving at the flying field.
* BIEER{TE
| &:nurmu
]
Z/Check if the screws are firmly tightened.
ZiCheck if the transmitter and receivers are fully charged.

DERIES-RHESHE"T
CRyFUENERNESE -

I ﬁ\cmtmu
[AFE

If there are other radio control aircraft at ﬁleﬁ;rﬁ: make sure to check their frequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and increase the risk of danger.
BEERTRESEMSEENE - BEE0MeHE - SSAHEMRETERNME « HE0ERE TS T E BRI R A SRR |

STARTING AND STOPPING THE MOTOR S&/iliS.L 2 Mode 1| Mode2 |
2

Ny 45 A D
First check to make sure no one else is operating on the same et i}

frequency. Then place the throttle stick at lowest position and
turn on the transmitter.

o T iEEEERAER » 8% R uEimaSTE Check if the throttle stick is set at the lowest position.
E%g%gﬂ SREMEEERNER - TR 5 FERR T R R e R
# Check the movement. “Are the rudders moving according to the controls?
+ ENEfEEE ZFollow the transmitter's Instruction manual to do a range test,
elel Ao Ll
AR IR RN B SR A -

ON! Step1 ON! Step2 OFF! Slep3
First turn on the transmitter. Connect to the helicopter power Reverse the above orders to turn off.
chRSENNS ErERRRR AR RIS RRER LR PR R T

Main rotor adjustments SiiRESTEEE

[

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 5m.
AENMFERE - ARBETSEDSORIEH -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.

2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.

3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.

4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).

1. IRERE—=+ i« i FEEENRGHEETE SIS « 7 R -

2%&%&@% L e A R e e 1

JFARRERE (EORENEDEEEEng - UARERE . ORIR S RNEEISERT "Wl EEs - RLATEREN -
4,58 (0 A RMIEEE (WHEECRER) - RE (O RREMAESE SEmEERRER -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A BMBEEREOTORUATES 1100 E - BASEE ()BT ARDT) BN -SR0S0 BT -
5. It MM ENAEE te M s e (P1TCH 7))« WIRER () B1E - R EE ) e - BERER O BE -

&qundn
l i B | A Color mlai'k EEEE‘EE‘EIEEH

Incorrect tracking may cause vibrations. Please repeat adjusting the tracking B
to make sure the rotor is correctly aligned. After tracking adjustment, please e "
check the pitch angle is approx. +5~6" when hovering. B A

T EEEIRENITE RS - INTREEEEDD - i RINRHEER -
EREIEE - EE— TP IlchERE R IR MR AN 5-6

28



FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS ##fiTHER TR

iZ:Make sure that no one or obstructions in the vicinity. b Aand imabaly & \ I i
{©You must first practice hovering for flying safety. : *‘mﬁ:s fh:“ha;‘;:"’;““ FRRRSRgRy
This is a basic flight action. (Hovering means keeping CEBE - EEFE%&EEEH .
the hiaticopter In wiid air i1 8 fisad posiiion) — Bﬂginnela may install a training landing
i SRRl B e T A0
S UranbAaENEE et g
. 7 1|} i s
—— >< HEFNSST LT T EREER
+ O i o it P R I R = SR Y C
EE&H%“
STEP 1 THROTTLE CONTROL PRACTICE HiF2EiEes

| Mode 1 | | Mode 2 | ’é‘\%

Z'When the helicopter begins to lift-off the ground,
7 slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you

control the throttle smoothly.

OEBR RGN - WEREEHrIGREE T -
Eﬂﬂﬁﬂﬁﬁﬁﬂﬂ@tﬁﬁ?ﬁﬁ@]ﬁﬂiﬁ‘ Fe#2mIE

STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE BiMil#EEHiFs

| 3 f i
| Mode 1 | Mode 2 | 1.Raise the throttle stick slowly. \“ / J
g 2.Move the helicopter in any direction back, forward,

] left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original pnsitinn

R & ¥\
e R e 8 A O - SRR , W,

[ caion ' TR R S A B AR @.JJ?M‘E
| T B

Z2If the nose of the helicopter moves, please lower the throtlle stick and land the helicopter. Then move your position diagonally behind
the helicopter 5m and continue praclicing.
4 If the helicopter flies too far away from you, please land the helicopter and move your pasition behind 5m and continue practicing.

OREARARRSH MR EDFINERTE - fEEUSCHIEEEAREAERSHOREMSEE -
O SRR - mEEEE R _EE*JE#!E&E-ERFEH " -

STEP 3 RUDDER CONTROL PRACTICING SEIRIESE
1.Slowly raise the throttle stick.
2.Move the nose of the helicopter to right or left, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position,
1. {8 R AP - ) ]
E-iggﬁgﬂﬁﬁﬂl’fﬁfz @ ERROBERSERERDEERERD

STEP 4

After you are familiar with all actions from Step1 to 3, draw a circle on
the ground and practice within the circle to increase your accuracy.

BIMEE stepl-3 MIERST » AL BEELTEEEENCEARLEMR
{7 » LORINTREED R -

(Z'¥ou can draw a smaller circle when you get more familiar with the actions. % ,,-\ i W
CEIFENBRBREUE - (RILIEE) a0EE - s W
STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE 2R =8 nEilasesE

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.

EREstep -ABERG T - BEEH IS SRS TREEGtep] -4 - 28 HESARNPCARRSRRT -

%"@

<:|

29




ADJUSTMENT OF EACH TRIM i3 &=

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction.
BaHEEPER  EESNEBRRILER - EERRERTESE « OEERIEEESE -

1.Adjustment of rudder trim BE S SR E -Hnda 1 Mode 2
Just before the helicopter lift-off, the nose T
lean left/right...

When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

TERBERIERE EmﬁE’EE EHEE...
=] Eﬁgg e
B RIS « WHE Eﬂﬁ

2 Adjustment of elevator trim HEH[SIEE
Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.
When leans backward, adjust the trim up.

FERBTSENT  WEEESARS.
CIRIRESEY - WD TR -
BEiREE - HEE EE -

3.Adjustment of Aileron trim FEEEHTE
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.

EEAMCRERT - BOBTEOREE..
B5 RS « MEnTHEE -
BERER  AEDDRE -

TROUBLE SHOOTING DURING FLIGHT ME8HRRTHREINR

\ Situation Cause Way to deal
i FE iR

Out of tracking Adjustment of pitch rod has not :g:ul: ﬂ“: length :Ii ::mt xig— ::Eﬂa;i trim
Blade Tracking | ¥# been done. s length ¢ rod{C)--Slight trim
T PITCH s SR 2 —~—mEe
LLob i L WEEE () 55N

Low rotation of the rotor # Pitch ol main blade is high. # Lower the pitch about 56 during hovering(The rotation

ENFMSERE * EREEE ] TCHRR should be about 2,000~2,200rpm during hovering).
# Throtila curve is too low during % B{EP ftchRpe? leiIIEu ﬁnmﬁﬁ"'ﬂlﬂﬁ!ﬂﬂ‘ﬂ 2200roed

iy - A o
During Hovering A * FRERIHP
e High rotation of the rotor # Pilch of main blade is low, +Adjust the pitch rod(A)(The rotation should be about

FREMMEEE * EHREMEPITOHEE 2,000~2,200rpm during hovering).

*Throttle curve is too high during R A (SR AR R A EE000- 2500
hovering. 4 Lower the throtile curve during hovering.

* R HERS R IER R R * RESRERFEN

The tail leans to one side during * Fallure setling of tall neulral point, |+ Reset tail neutral point.

hovering, or when trim the rudder and *EDIIHSETE * HRROITES

return to the neutral, the tail lags and # The sensitivity of the gyro is low. #lincrease the sensitivity.

:amut stayin a mrllml puslliun * EAR AR N *IEIEE

NGO ' B [= Ealt
N@EE‘EF I.'I!ug I!E'ﬂi SEN - BiE
Sensitivity of CAHRLEL
the gyro
PEERBRE

The tail wags left and right during flight | The sensitivity of the gyro is high. Decreasa the sensitivity.

al hovering or full speed. (e A B

RS IMBER TSR -

#If the problem is still there even after tried above, stop flying and contact with your seller.
BTl TR - (MFARELNRE « TR (PR T e R AT AT e -

30




{2 B R 5e UB

-
=
=

15.PART NAMES AND OPTIONAL PART LIST &&

1

3



HF512M

Thrust bearing

IEHEBEAR | o 5% e 12%dmm 2
2 500H025 Washer 25 | o %o 12x0.8mm 2
3 HMR1262Z Bearing MR126ZZ MRIZEI7MIE | o 6x o 12xdmm 4
4 500HD24 Metal main rotor holder SEEEHRE 2
& 500H033 Linkage ball D (M3x3.5) EPEED (M3x3.5) | ¢4.75¢17.5mm 2
& TE3020 Socket collar screw BIEFTRMEES | M3x20mm 2
7 M10030 M2 Nut HIBGREEREE | M3 2
8 500H01Q Metal main rotor housing SRR 1
8 500H028 Damper rubber 80 WERE-E0 | o591 1xdmm 2
10 S00H027 Spacer H&EE a4 6.1% ¢ 10.5x1.5mm 2
11 500H019 Pin EHEHE | o 2x28mm 2
12 500H011 Feathering shaft {88 | ¢ 5% 0 6x76.2mm 1
13 E00H03S Feathering shaft sleeve HEWEE | 6o Bx26mm 1
14 TE251% Socket collar screw EEATEEESH | M2.5x19mm 1
15 N10025 M2.5 Nut H2.SERREERIE | M2.5 1
16 500HD26 Washer WET | o 3x4e 10x1mm 2
17 TE3010 Socket screw BRI RS | M3x10mm 2
18 500H009 Metal head stopper ERIENESIEE | 434 Tmm 1
19 T52008 Socket screw BB R | M2xBmm 1
20 S00H031 Metal SF Mixing arm EESFERIEY | 46.5x8mm 2
21 HMRG3ZZ Bearing MR63Z2 HREAZZIBZE | ¢ 3x ¢ 6x2.5mm 4
22 500H018 Collar ERHIEE | ¢3xed.5x1mm “
23 50H022-2 Washer WE | »3xe4.850.3mm 4
24 T53010-2 Socket button head screw HEEATVERE | M3x10mm 2
25 50H012-1 Linkage ball & (M2x3.5) EREEAMZ3.5) | »4.75xB.18mm 4
26 500HD22 Metal flybar seesaw holder SRTETEEE 1
27 S0TMR83ZZ | Bearing MRB3ZZ HRB3ZI#EH | o 3x ¢ Bx3mm 2
28 HMR742Z Bearing MR7422 HRTAZI98H | o 4% Tx2.5mm 2
29 50H119-2 M3 collar screw HIWEIEEGE | M3x0.6mm 2
a0 500H021 Metal fiybar control arm EWTEHTHE | 46x12.5mm ¢
a1 500HD12 Flybar contrel rod PE MRS | 525450, 1mm 2
32 T52005 Socket screw EEFASAEER | M2x5mm 4
a3 T73004 M2 Set screw HILCRARR | Maxdmm 2
34 500H013 Fiybar rod EEHEA | 3x340mm 1
35 500HD52 Carbon fiber flybar paddle i 2
36 T73003 M3 Set screw HALLHEREE | M3x3mm 4
a7 500H043 425D Carbon fiber blade AZEDEEELER | 425mm 1set

Specifications, contents of parts and availability are subject to change,

Align RC is not responsible for inadvertent errors in this publications.

AREFAGVH - RENEAEEASYEHRSS - SO AHILERYZ
RySH - HEETHRNEES  (HOEFRE - BLIHEERE -

32







3s 500H014 & dx o 8x153.3mm
39 500H029 EHEEN | o 8xg 14x6mm
40 T73003 MALEEARES | M3x3mm

41 T62519 Socket collar screw BEEA T ARMESE | M2.5x19mm

42 N10025 M2.5 Nut M2 iR |M2.5

43 S00HO30 Metal washout control arm ERBEDNEY

44 500H018 Collar RHBRME | o 3xe4.5xImm
45 HMRE3ZZ Bearing MRE3ZZ NRE3ZZAWE | o 3x ¢ 6x2.5mm
46 50HD43 Linkage ball B (M2x3) ERTE (M3x3) | ¢ 4.75x8.77Tmm
47 50H022-2 Washer = | o 3% ¢ 4.8%0.3mm
48 T53010-2 Socket button head screw LE R TEER | M3x10mm

49 500H00S Radius arm Rad jusilig

50 HFMR52ZZ-1 | Bearing FMR52ZZ FMRSZIIHA | o 2x ¢ 5x ¢ Bx2.3mm
51 T52005 Socket screw WERFA7 AR | M2xSmm

52 500HO18 Washout base B | ¢ Bx16x14.5mm
53 CCPM Metal Swashplate EmCcPH-aE

54 50H043 Linkage ball B (M2x3) ERIR (M2x3) | ¢ 4.75%0.77mm
55 500H034 Long linkage ball (M2x3) TR (M2x3) | 94.75%24 59mm
58 500BO11 One-way bearing shaft EARSEERE | o Tug 12.6%27.28mm
57 500B013 Washer HERFRES | o 10x4 13x0.8mm
58 S500B007-2 | Main drive gear(162T) ERBER (162T) |182T

59 500B010-1 | Autorotation tail drive gear (145T) EEEEN5 (145T) [145T

60 SONHF1012 | One-way bearing HF1012 FERMEHF1012 | ¢ 10% 4 14x12mm
81 500B012 Main gear case LEPNEE | 4 14x & 40x9mm
B2 SB3006 Hex socket self tapping screw  [IEiFTREIAEH | T3xEmm

34




ALIGMN ALIGEN

ALIGN

35



BT 75 MR

63 Carbon fiber main frame(L/R) 1.6mm 2
64 500B002 Battery mount BAhEERE 1
65 5008005 Receiver mount ENREEE 1
66 5008003 Bottom bracket ERER i
67 5008001 Anti rotation bracket +FEER 1
GE 50068006 Canopy mounting bolt mEREEE 2
69 Tr2512 M2.5 Set screw M2 SICHIEE | M2.5x12mm 2
70 5008021 Bearing block EETHERE 2
71 500B022 ERTMETE 2
72 HMREEEZZ | Bearing MRESBZZ MROBEIZEN | ¢ 8x o 16x5mm 2
73 TE2004 Socket screw EEATEER | M2xdmm 8
74 5008009 Motor mount HIEEEE | 40x39x5mm 1
75 500B016 M2.5 Specially washer M2 SESTREE] | ¢ 2.5x% ¢ Bx2mm 14
76 T52506 Socket button head screw HEAPAER | M2.5x6mm 8
7 T53006 Socket button head screw FEEP RS | Maxsmm 4
78 592608 Socket button head self tapping screw “EFA R2SWES | T2 6x8mm 4
79 S02610 Socket button head self tapping screw =BT ESHES | T2.6x10mm &
80 S92614 Socket button head self tapping screw “EHIFTEENEE | T2.6x14mm 2
81 5008019 Canopy support BEREERE | ¢26x06.547.3mm 2
82 50MB039 Conopy spacer MEESEBE | 4806 11222mm 2
83 S500F001 Landing skid BIZ | 160x50mm 2
84 500F003 Skid pipe BSEE | o500 6x237mm 2
85 S00F002 Skid pipe end cap HREEREE 4
86 T73004 M3 Set screw MILCHEMEE | M3xdmm 4
a7 T62010 Socket screw EFEMERE | M2010mm 4
88 W10020 Washer FET | 4 2x06x0.6mm 4
8o N10020-1 M2 Nut MEAREE | M2 4
a0 S00F004 Landing skid nut FIYRE | 4684x010.5x12mm | 4
g1 S00F005 Antenna pipe FEE | 2% 3.92400mm 1
160 | KXB70001A | sooL Brushless motor BOOLYERIFRE | 1e00KY 1
161 500MOD2 Motor pinion gear 12T 12THEES | 121 1
162 500M003 Motor pinion gear 13T I3THEE | 437 1
163 | S500HD32 Main blade holder FIFHE R 1
164 | K10378 Hook and Loop fastening tape R | 15x250mm 2
165 K10379 Hook and Loop fastening tape BRI | 10x200mm 2
186 | VCM-98 Nylon strap W 2 54180mm 2
167 | VCM-99 Nylon strap R | 2 54100mm 4
168 | 508052 Hook and Loop Tape RIS | ssxadmm 1
169 K10365 Hook and Loop Tape MBS | sax28mm 1

36




37




Tail drive gear assembly il T A
93 S50B684Z7 Bearing 68422 ARATTENE: | & 4x & Sxdmm
84 5007051 Long umbrella gear il EES
a5 HMR128 Bearing MR128 MRIZAEE: | ¢ Ex o 1242.5mm
a6 5007049 Tail boom mount (Left) BENEEEEE T | ¢ 16x44x90.75mm
a7 500T050 Tail boom mount (Right) BSREETE (H) | o 164480 75mm
98 500B014 Hexo mounting bolt TUREHT | o 4x35.7mm
29 TE3010 Socket screw EEMATREE | Max10mm
100 | N10030 M3 Nut HIRORELRE (M3
101 500B016 M2.5 Specialty washer M2 SERET | 0 25x0 6x2mm
102 | T52510 Socket button head screw L HEEFAERR | M2.5x10mm
103 500TOGE Metal rudder servo mount R EEREEEE
104 | 500T018 Carbon fiber rudder servo bracket BYEIEFEEIIME | 525133 45x1 6mm
105 500B016 M2.5 Specialty washer M2 EESERET) | o 2% g Gx2mm
106 | T52508 Socket button head screw LEFRERSERH | M2.5x8mm
107 500T028 Tall boom B | ¢ 15% 4 16x461mm
108 | 500TO08 Tail control guide REmEER
108 | 5007031 Rudder control rod EIEEHET | ¢ 1.96x406mm
110 502124 Ball link B
111 5007046 Torgue tube Em e
112 5007047 Torque tube bearing holder EmlE sz
112 500TO48 Pin guide HEEEE e
114 5007038 Metal tail unit set SEREESE
115 | HMR128 Bearing MR128 HRIZB% |  Bx o 12x2.5mm
116 500TOE2 Collar PSS | o 10.5x ¢ 11.8x12.5mm
117 500T051 Long umbrella gear R R
118 5007057 Vertical stabilizer mount EEHEEE
119 | 500T029 Carbon fiber vertical stabilizer BEEON
120 | S00T030-1 | carbon fiber horizontal stabilizer Bib TR
121 500T063 Metal stabilizer mount (Upper) EEHEHEEE LS
122 500TO64 Metal stabilizer mount (Lower) TR THEE FE
123 T52510 Socket button head screw H*ERATERS |M25210mm
124 | T52516 Socket button head screw LERASEEE | M25x16mm
125 500B016 M2.5 Specialty washer M2, S95HREEE] | o 2.5% ¢ Gx2mm
128 T62519 Socket button head screw AR | M2.5x19mm
127 | sooToz22 Tail boom brace end BEEaE
128 | S00TOO7 Tail boom bracer T g 2o
128 | 582610 Sockat button head self tapping screw =EEETEENER | T26x10mm
130 | 5007040 Metal plate(L) SEIRERN AT
131 S500T041 Metal plate(R) Fird-JE=t- L P L

38




132 | 50B6B34ZZ Bearing 68422 BEAZIER mdx;ﬂrnm 2 3 o
133 5007042 Aluminum bolt ERmEEEE | o521mm 1
134 | 5007043 Control arm mounting bolt S M R e 1
135 Tail rotor shaft assembly R 1
136 | T52505-1 Socket button head screw LEFIA SR | M2.5x5mm 7
137 | 50T096-1 Tall rotor control arm EFRENE 1
138 | 507097 Collar ERNATBSE 1
139 HMRGIZZ Bearing MRE3ZZ MROITIEE | ¢ 3xob6x2.5mm 2
140 SOHD22-2 Washer 5 | o 3xg4.8x0.3mm 2
141 TE3015 Socket collar screw EFEAS AR | M3x15mm 1
142 50HT44-1 Linkage ball A(T2.6x3.5) EBEA(T2.603.9) | ¢4.75x8.18mm 1
143 Tail pitch assembly EiRREAEE 1
144 5007027 Slide shaft EWHRE | ¢4xeTx15.2mm 3
145 500T038 Metal T type arm EREEERE 1
146 | S0T105-1 Control link BEAEEH 2
_14? 507106 Collar A REEEBEL | ¢ 20 3xdmm 2
148 507127 Collar B BIEFEEED | ¢ 2%93x3mm 2
145 T12008-4 Collar screw HIERH | M2x8mm 4
150 S500TO6S Metal tail rotor holder HREEN T 2
151 500T024 Tail rotor hub M TRE | g 10x39.6mm 1
152 T74003 M4 Set screw KALCEREES | Mdx3mm 1
153 50BEMRS5ZZ | Bearing MR9SZZ HROSZIEH | 5% 9 9x3mm 2
154 HH2018 Thrust bearing IEHERR | g 3x ¢ Bx3.5mm 2
155 W10020 Washar 88 | o2xq¢6x0.6mm 2
156 TG2006 Socket screw EBEFEERS | M2x6mm 2
157 KU110014 Carbon fiber tail blade EEEE | Tomm 2
158 T53012-2 Socket button head collar screw XESEMATRBEEE | M312mm 2

38




